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11N20MIMO Ant2 2412 0~Reference 2.04 2.04 PASS
11N20MIMO Ant1 2412 30~1000 2.24 -37.94 <-17.76 PASS
11N20MIMO Ant2 2412 30~1000 2.04 -38.55 <-17.96 PASS
11N20MIMO Ant1 2412 1000~26500 2.24 -27.67 <-17.76 PASS
11N20MIMO Ant2 2412 1000~26500 2.04 -27.52 <-17.96 PASS
11N20MIMO Ant1 2437 0~Reference 2.51 2.51 PASS
11N20MIMO Ant2 2437 0~Reference 1.51 1.51 PASS
11N20MIMO Ant1 2437 30~1000 2.51 -38.8 <-17.49 PASS
11N20MIMO Ant2 2437 30~1000 1.51 -38.11 <-18.49 PASS
11N20MIMO Ant1 2437 1000~26500 2.51 -27.32 <-17.49 PASS
11N20MIMO Ant2 2437 1000~26500 1.51 -27.38 <-18.49 PASS
11N20MIMO Ant1 2462 0~Reference 2.83 2.83 PASS
11N20MIMO Ant2 2462 0~Reference 2.00 2.00 PASS
11N20MIMO Ant1 2462 30~1000 2.83 -37.73 <1717 PASS
11N20MIMO Ant2 2462 30~1000 2.00 -38.43 <-18 PASS
11N20MIMO Ant1 2462 1000~26500 2.83 -27.36 <1717 PASS
11N20MIMO Ant2 2462 1000~26500 2.00 -27.01 <-18 PASS
11N40MIMO Ant1 2422 0~Reference -1.02 -1.02 PASS
11N40MIMO Ant2 2422 0~Reference -0.67 -0.67 PASS
11N40MIMO Ant1 2422 30~1000 -1.02 -37.95 <-21.02 PASS
11N40MIMO Ant2 2422 30~1000 -0.67 -39 <-20.67 PASS
11N40MIMO Ant1 2422 1000~26500 -1.02 -26.86 <-21.02 PASS
11N40MIMO Ant2 2422 1000~26500 -0.67 -27.84 <-20.67 PASS
11N40MIMO Ant1 2437 0~Reference -0.68 -0.68 PASS
11N40MIMO Ant2 2437 0~Reference -0.95 -0.95 PASS
11N40MIMO Ant1 2437 30~1000 -0.68 -37.57 <-20.68 PASS
11N40MIMO Ant2 2437 30~1000 -0.95 -38.69 <-20.95 PASS
11N40MIMO Ant1 2437 1000~26500 -0.68 -26.1 <-20.68 PASS
11N40MIMO Ant2 2437 1000~26500 -0.95 -27.85 <-20.95 PASS
11N40MIMO Ant1 2452 0~Reference -0.69 -0.69 PASS
11N40MIMO Ant2 2452 0~Reference -0.54 -0.54 - PASS
11N40MIMO Ant1 2452 30~1000 -0.69 -38.21 <-20.69 PASS
11N40MIMO Ant2 2452 30~1000 -0.54 -38.55 <-20.54 PASS
11N40MIMO Ant1 2452 1000~26500 -0.69 -26.61 <-20.69 PASS
11N40MIMO Ant2 2452 1000~26500 -0.54 -28.13 <-20.54 PASS
11AX20MIMO Ant1 2412 0~Reference 1.40 1.40 PASS
11AX20MIMO Ant2 2412 0~Reference 1.71 1.71 PASS
11AX20MIMO Ant1 2412 30~1000 1.40 -38.68 <-18.6 PASS
11AX20MIMO Ant2 2412 30~1000 1.71 -38.91 <-18.29 PASS
11AX20MIMO Ant1 2412 1000~26500 1.40 -26.43 <-18.6 PASS
11AX20MIMO Ant2 2412 1000~26500 1.71 -28.2 <-18.29 PASS
11AX20MIMO Ant1 2437 0~Reference 2.49 2.49 PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0036-RF2-A2

Page 39 of 69

11AX20MIMO Ant2 2437 0~Reference 1.46 1.46 PASS
11AX20MIMO Ant1 2437 30~1000 2.49 -37.69 <-17.51 PASS
11AX20MIMO Ant2 2437 30~1000 1.46 -37.18 <-18.54 PASS
11AX20MIMO Ant1 2437 1000~26500 2.49 -26.69 <-17.51 PASS
11AX20MIMO Ant2 2437 1000~26500 1.46 -27.84 <-18.54 PASS
11AX20MIMO Ant1 2462 0~Reference 2.89 2.89 - PASS
11AX20MIMO Ant2 2462 0~Reference 2.05 2.05 PASS
11AX20MIMO Ant1 2462 30~1000 2.89 -38.17 <-17.11 PASS
11AX20MIMO Ant2 2462 30~1000 2.05 -38.87 <-17.95 PASS
11AX20MIMO Ant1 2462 1000~26500 2.89 -27.03 <-17.11 PASS
11AX20MIMO Ant2 2462 1000~26500 2.05 -26.61 <-17.95 PASS
11AX40MIMO Ant1 2422 0~Reference -0.54 -0.54 PASS
11AX40MIMO Ant2 2422 0~Reference -0.71 -0.71 PASS
11AX40MIMO Ant1 2422 30~1000 -0.54 -37.39 <-20.54 PASS
11AX40MIMO Ant2 2422 30~1000 -0.71 -38.65 <-20.71 PASS
11AX40MIMO Ant1 2422 1000~26500 -0.54 -27.2 <-20.54 PASS
11AX40MIMO Ant2 2422 1000~26500 -0.71 -28.19 <-20.71 PASS
11AX40MIMO Ant1 2437 0~Reference -0.05 -0.05 PASS
11AX40MIMO Ant2 2437 0~Reference -1.13 -1.13 PASS
11AX40MIMO Ant1 2437 30~1000 -0.05 -38.08 <-20.05 PASS
11AX40MIMO Ant2 2437 30~1000 -1.13 -38 <-21.13 PASS
11AX40MIMO Ant1 2437 1000~26500 -0.05 -27.38 <-20.05 PASS
11AX40MIMO Ant2 2437 1000~26500 -1.13 -27.42 <-21.13 PASS
11AX40MIMO Ant1 2452 0~Reference -0.59 -0.59 PASS
11AX40MIMO Ant2 2452 0~Reference -0.35 -0.35 PASS
11AX40MIMO Ant1 2452 30~1000 -0.59 -37.92 <-20.59 PASS
11AX40MIMO Ant2 2452 30~1000 -0.35 -37.89 <-20.35 PASS
11AX40MIMO Ant1 2452 1000~26500 -0.59 -26.64 <-20.59 PASS
11AX40MIMO Ant2 2452 1000~26500 -0.35 -27.83 <-20.35 PASS
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Test Graphs
11B-CDD-Ant1-2412-0~Reference-PASS 11B-CDD-Ant2-2412-0~Reference-PASS
11B-CDD-Ant1-2412-30~1000-PASS 11B-CDD-Ant2-2412-30~1000-PASS

11B-CDD-Ant1-2412-1000~26500-PASS 11B-CDD-Ant2-2412-1000~26500-PASS
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11B-CDD-Ant1-2437-0~Reference-PASS 11B-CDD-ANnt2-2437-0~Reference-PASS
11B-CDD-Ant1-2437-30~1000-PASS 11B-CDD-Ant2-2437-30~1000-PASS

11B-CDD-Ant1-2437-1000~26500-PASS 11B-CDD-Ant2-2437-1000~26500-PASS
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11B-CDD-Ant1-2462-0~Reference-PASS 11B-CDD-Ant2-2462-0~Reference-PASS
11B-CDD-Ant1-2462-30~1000-PASS 11B-CDD-Ant2-2462-30~1000-PASS

11B-CDD-Ant1-2462-1000~26500-PASS 11B-CDD-Ant2-2462-1000~26500-PASS
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11G-CDD-ANt1-2412-0~Reference-PASS 11G-CDD-ANt2-2412-0~Reference-PASS
11G-CDD-ANt1-2412-30~1000-PASS 11G-CDD-Ant2-2412-30~1000-PASS

11G-CDD-Ant1-2412-1000~26500-PASS 11G-CDD-Ant2-2412-1000~26500-PASS
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11G-CDD-ANt1-2437-0~Reference-PASS 11G-CDD-ANt2-2437-0~Reference-PASS
11G-CDD-ANt1-2437-30~1000-PASS 11G-CDD-ANt2-2437-30~1000-PASS

11G-CDD-Ant1-2437-1000~26500-PASS 11G-CDD-Ant2-2437-1000~26500-PASS
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11G-CDD-ANt1-2462-0~Reference-PASS 11G-CDD-ANt2-2462-0~Reference-PASS
11G-CDD-ANt1-2462-30~1000-PASS 11G-CDD-Ant2-2462-30~1000-PASS

11G-CDD-Ant1-2462-1000~26500-PASS 11G-CDD-Ant2-2462-1000~26500-PASS
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11N20MIMO-Ant1-2412-0~Reference-PASS 11N20MIMO-Ant2-2412-0~Reference-PASS
11N20MIMO-Ant1-2412-30~1000-PASS 11N20MIMO-Ant2-2412-30~1000-PASS

11N20MIMO-Ant1-2412-1000~26500-PASS 11N20MIMO-Ant2-2412-1000~26500-PASS
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11N20MIMO-Ant1-2437-0~Reference-PASS 11N20MIMO-Ant2-2437-0~Reference-PASS
11N20MIMO-Ant1-2437-30~1000-PASS 11N20MIMO-Ant2-2437-30~1000-PASS

11N20MIMO-Ant1-2437-1000~26500-PASS 11N20MIMO-Ant2-2437-1000~26500-PASS
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11N20MIMO-Ant1-2462-0~Reference-PASS 11N20MIMO-Ant2-2462-0~Reference-PASS
11N20MIMO-Ant1-2462-30~1000-PASS 11N20MIMO-Ant2-2462-30~1000-PASS

11N20MIMO-Ant1-2462-1000~26500-PASS 11N20MIMO-Ant2-2462-1000~26500-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0036-RF2-A2 Page 49 of 69
11N40MIMO-Ant1-2422-0~Reference-PASS 11N40MIMO-Ant2-2422-0~Reference-PASS
11N40MIMO-Ant1-2422-30~1000-PASS 11N40MIMO-Ant2-2422-30~1000-PASS

11N40MIMO-Ant1-2422-1000~26500-PASS 11N40MIMO-Ant2-2422-1000~26500-PASS
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11N40MIMO-Ant1-2437-0~Reference-PASS 11N40MIMO-Ant2-2437-0~Reference-PASS
11N40MIMO-Ant1-2437-30~1000-PASS 11N40MIMO-Ant2-2437-30~1000-PASS

11N40MIMO-Ant1-2437-1000~26500-PASS 11N40MIMO-Ant2-2437-1000~26500-PASS
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11N40MIMO-Ant1-2452-0~Reference-PASS 11N40MIMO-Ant2-2452-0~Reference-PASS
11N40MIMO-Ant1-2452-30~1000-PASS 11N40MIMO-Ant2-2452-30~1000-PASS

11N40MIMO-Ant1-2452-1000~26500-PASS 11N40MIMO-Ant2-2452-1000~26500-PASS
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11AX20MIMO-Ant1-2412-0~Reference-PASS 11AX20MIMO-Ant2-2412-0~Reference-PASS
11AX20MIMO-Ant1-2412-30~1000-PASS 11AX20MIMO-Ant2-2412-30~1000-PASS

11AX20MIMO-Ant1-2412-1000~26500-PASS 11AX20MIMO-Ant2-2412-1000~26500-PASS
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11AX20MIMO-Ant1-2437-0~Reference-PASS 11AX20MIMO-Ant2-2437-0~Reference-PASS
11AX20MIMO-Ant1-2437-30~1000-PASS 11AX20MIMO-Ant2-2437-30~1000-PASS

11AX20MIMO-Ant1-2437-1000~26500-PASS 11AX20MIMO-Ant2-2437-1000~26500-PASS
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11AX20MIMO-Ant1-2462-0~Reference-PASS 11AX20MIMO-Ant2-2462-0~Reference-PASS
11AX20MIMO-Ant1-2462-30~1000-PASS 11AX20MIMO-Ant2-2462-30~1000-PASS

11AX20MIMO-Ant1-2462-1000~26500-PASS 11AX20MIMO-Ant2-2462-1000~26500-PASS
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11AX40MIMO-Ant1-2422-0~Reference-PASS 11AX40MIMO-Ant2-2422-0~Reference-PASS
11AX40MIMO-Ant1-2422-30~1000-PASS 11AX40MIMO-Ant2-2422-30~1000-PASS

11AX40MIMO-Ant1-2422-1000~26500-PASS 11AX40MIMO-Ant2-2422-1000~26500-PASS
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11AX40MIMO-Ant1-2437-0~Reference-PASS 11AX40MIMO-Ant2-2437-0~Reference-PASS
11AX40MIMO-Ant1-2437-30~1000-PASS 11AX40MIMO-Ant2-2437-30~1000-PASS

11AX40MIMO-Ant1-2437-1000~26500-PASS 11AX40MIMO-Ant2-2437-1000~26500-PASS
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